

PHYSICAL TEST CERTIFICATE – 84761

COMPANY DETAILS: BANCROFT SOFT FURNISHINGS
6 RUSSELL COURT, WOOL GATE, BINGLEY, BD16 1PE

CONTACT NAME(S): NICOLA LIVESEY
TEL: 01274 518888
EMAIL: nicola@bancroft-linings.com

DATE RECEIVED: 30/09/2020
DATE ISSUED: 20/10/2020
PO NUMBER: NOT STATED

SAMPLE DESCRIPTION: CASABLANCA DECORATIVE 4 PASS BLACKOUT
COLOUR: NOT STATED
QUALITY/BATCH REF: 7037 CASABLANCA
COMPOSITION: 100% POLYESTER
SAMPLE END USE: NOT STATED
MANUFACTURER: NOT STATED
SUPPLIER: NOT STATED

SUB-CONTRACT:

Upon authorisation from the customer the test request for BS EN ISO 105 – B02: 2014 Colour fastness to artificial light Std 6 was sub-contracted to a third party UKAS accredited testing laboratory No 1695 (ref: SW/BR 367007)

TEST RESULTS:

Number of samples tested to cover colour/design = 1	
COLOUR	SHADE CHANGE
	5-6

Authorised By:



Zeb Alam
Operations Director

Mark Jones
Quality Manager

Karen Brooks
Managing Director

END OF REPORT